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% Introduction

= \We are:

Surrey Heartlands CYP Asthma Team
'‘Beating Asthma Toge’cker’

Team members are:

Suzanne Bailey — ICS CYP Clinical Respiratory Lead/Senior Specialist CYP Asthma
Practitioner — suzanne.bailey5@nhs.net

Specialist CYP Asthma Practitioner — Lisa Cook — lisa.cook40@nhs.net
Charlotte Arnold and Julia Newman — CYP Long Term Conditions Transformation Leads
Project Manager: Kayode Arokodare

Keeping an eye on us and the budget are Fiona Whitaker and Kylie Langridge, and we also

Team email address: syheartlands.childrensasthma@nhs.net

have support from Nicola Mundy from Surrey County Council
.‘




@ Training outcomes

To identify how to manage an
asthma attack in various settings
including:

! Primary care
1 A&E
! In hospital

! How to follow up post asthma
attack




%Asthma deaths in CYP aged 10-14 years

= Asthma affects 1in 11 CYP and is the Figure 5.1: Comparison of asthma mortality rates for young people aged 10-24

commonest long-term medical conditionin ~ Per100,000age-specific population, 2016
UK. '

= The UK has one of the highest prevalence,
emergency admission and death rates for
childhood asthma in Europe.

= Young people with asthma are more likely
to have mental health problems, worse
exam results and leave school earlier.

= The National Review of Asthma Deaths
2014 highlighted that two-thirds of asthma
deaths are preventable — and 10 years on |
deaths are at the same level or worse. The —

over reliance on reliever inhalers (usually =
blue) seems to be a key driver for excess : I
asthma deaths. |

UL

Asthma mortality rate for young people age 10~14, per 100,000 age-specific population
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Moderate asthma

* Sp0, =92%

= Able to talk

s Heart rate =140/min

* Respiratory rate <=40/min

* B, bronchodilator:
- wia spacer + facemask®

* Consider oral
prednisolone 20 mg

IF POOR RESPOMSE ARRANGE
ADMISSION

GOOD RESPOMNSE

Age 2-5 years

Acute severe asthma

* Sp0, <92%

* Too breathless to talk

* Heart rate >=140/min

* Respiratory rate >30/min

» Lse of accessory neck
muscles

ASS5ES5 AND RECORD ASTHMA SEVERITY

Life-threatening asthma
5p0, =92% plus any of:

= Silent chest

* Poor respiratory effort
* Agitation

* Confusion

= Cyanosis

* Oxygen via facemask to maintain Sp0, S4-98% if available

* B, bronchodilator

= wvia nebuliser (preferably
oxygen-driven]),
salbutamol 2.5 mg

ar, if nebuliser not available,
via spacer®

* Oral prednisclone 20 mg

Assess response to treatment
15 mins after B, bronchodilator

IF POOR RESPOMSE REPEAT
B, BROMCHODILATOR AND
ARRAMNGE ADMISSION

* B, bronchodilator with

Ipratropium:

= wia nebuliser (preferably
oxygen-driven), salbutamol
2.5 mg and ipratropium
0.25 mg every 20 minutes

- ar, if nebuliser and
ipratropium not available,
B, bronchodilator via spacer®

= Oral prednisoclone 20 mg
or IV hydrocortisone 50 meg
if vomiting

REPEAT B, BRONCHODILATOR
VIA OXYGEMN-DRIVEM
NEBULISER WHILST
ARRANGING IMMEDIATE
HOSPITAL ADMISSION

POOR RESPOMSE

Management of acute asthma in children in general pract

ASSESS AND RECORD ASTHMA SEVERITY

Moderate asthma

* Sp0, =92%

= Able to talk

= Heart rate =125/min

= Respiratory rate <30/min

* PEF =50% best or predicted

* B, bronchodilator:
- wia spacer®

* Consider oral
prednisolone 30-40 mg

IF POOR RESPOMNSE ARRANGE

Age =5 years

Acute severs asthma

* Sp0, <92%

* Too breathless to talk

* Heart rate >125/min

* Respiratory rate >30/min

» Use of accessory neck
muscles
* PEF 33-50% best or predicted

Life-threatening asthma
Sp0, <92% plus any of:
* Silent chest
* Poor respiratory effort
* Agitation
= Confusion
= Cyanosis
PEF =33% best or predicted

* Oxygen via facemask to maintain 5p0, 94-98% if available

* B, bronchodilator

= wia nebuliser (preferably
oxygen-driven), salbutamol
5mg

= or, if nebuliser not available,

via spacer®
= Oral prednisolone
30-40mg

Assess response to treatment
15 mins after B, bronchodilator

IF POOR RESPOMNSE REPEAT
B, BRONCHODILATOR AND

* B, bronchodilator with
ipratroplium:

= wia nebuliser (preferably
oxygen-driven), salbutamol
5 mg and ipratropium
0.25 mg every 20 minutes

- o, If nebuliser and
ipratropium not available,
B, bronchodilator via spacer®

= Oral prednisolone

30-40 mg or

I hydrocortisone 100 mg

if womiting

REPEAT B, BRONCHODILATOR
ViA OXYGEN-DRIVEM
MEBULISER WHILST

» Continue B, bronchodilator via spacer or nebuliser, as -

needed but not exceeding 4 hourly
* If symptoms are not controlled

repeat B bronchodilator and refer to hospital

Stay with patient until ambulance arrives
= Send written assessment and referral details

* Repeat (, bronchodilator via cxygen-driven
nebuliser in ambulance

= Continue prednisolone until recavery

(minimum 3-5 days)

* Arrange follow-up clinic wisit within 48 hours

* Consider referral to secondary care asthma clinic if

2nd attack within 12 months.

LlelibEtnh. ARRAMNGE ADMISSION ARRAMGING IMMEDIATE
HOSPITAL ADMISSION
GOOD RESPOMSE POOR RESPOMNSE
* Continue B, bronchodilator via spacer or nebuliser, * Stay with patient until ambulance arrives

as needed but ot exceeding 4 hourly

= If symptoms are not controlled repeat
B, bronchodilator and refer to hospital

= Continue prednisolone until recovery
(minimum 3-5 days)

= Send written assessment and referral details

* Repeat B, bronchedilator via oxygen-driven
nebuliser in ambulance

* Arrange follow-up clinlc visit within 48 hours
* Consider referral to secondary care asthma clinlc

if 2nd attack within 12 months.

LOWER THRESHOLD FOR ADMISSION IF:

+  Artack in late aftermoon or at night

* Recent haospital admission or previous severe attack
* Concemn over soclal circumstances or ability to cope at home

MEB: If a patient has signs and
symptoms across categories,
always treat according to
their most severe featuras

LOWER THRESHOLD FOR ADMISSION IF:
= Artack in late afternoon or at night

* Recent hospital admission or previous severe attack

* Concern over soclal circumstances or ability to cope at home

MB: If a patient has signs and
sYymptoms across categories,
always treat according to
their most severs features

* B, bronchedilator via spacer given one puff at a time, inhaled separately using tidal breathing; according to response, give another puff every 60 seconds up to a maximum of 10 pufis

https://www.brit-thoracic.org.uk/quality-improvement/guidelines/asthma/
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https://www.brit-thoracic.org.uk/quality-improvement/guidelines/asthma/

@ Managing an asthma attack in primary care
Moderate asthma

2-5 years Over 5’s




@ Evaluate response

Poor response
» Arrange admission

Good response

» Continue B2 bronchodilator via spacer or nebuliser, as needed but
not exceeding 4 hourly

» If symptoms are not controlled repeat B2bronchodilator and refer
to hospital

» Continue prednisolone until recovery (minimum 3-5 days)
> Arrange follow-up clinic visit within 48 hours

» Consider referral to secondary care asthma clinic if 2nd attack
within 12 months.




@ Managing an asthma attack in primary care
Acute severe asthma

2-5 years Over 5 years

Oxygen via facemask to maintain Sp0O2 94-98%
if available




% Poor response

> |F POOR RESPONSE REPEAT 32 BRONCHODILATOR AND ARRANGE ADMISSION
»Stay with patient until ambulance arrives

»Send written assessment and referral details

> Repeat B2bronchodilator via oxygen-driven nebuliser in ambulance

Good response

» Continue B2 bronchodilator via spacer or nebuliser, as needed but not
exceeding 4 hourly

» If symptoms are not controlled repeat B2bronchodilator and refer to hospital
» Continue prednisolone until recovery (minimum 3-5 days)
» Arrange follow-up clinic visit within 48 hours

>ConsLder referral to secondary care asthma clinic if 2nd attack within 12
months.

o



@ Managing an asthma attack in primary care
Life threatening asthma

2-5 years Over 5’s

Oxygen via facemask to maintain Sp02 94-98% if available

0




@ Life threatening asthma
N




REPEAT 32 BRONCHODILATOR VIA OXYGEN-DRIVEN
NEBULISER WHILST ARRANGING IMMEDIATE HOSPITAL
ADMISSION

"POOR RESPONSE

=Stay with patient until ambulance
arrives

*Send written assessment and
referral details

"Repeat B2bronchodilator via
oxygen-driven nebuliser in
ambulance

o


https://www.flickr.com/photos/lydiashiningbrightly/5893752031/
https://creativecommons.org/licenses/by/3.0/

o

LOWER THRESHOLD FOR ADMISSION

v'Attack in late afternoon or at
night

v'Recent hospital admission or
previous severe attack

v’ Concern over social
circumstances or ability to cope
at home

NB: If a patient has signs and
symptoms across categories,
always treat according to their

most severe features




ASS5ES5 AND RECORD ASTHMA SEVERITY ASSESS5 AND RECORD ASTHMA SEVERITY

Moderate asthma
+ Sp02=292%

= Mo dinical features of
severe asthma

MB: If a patient has signs and

SYrmpboms across categories, ahways

treat according to their most severe

features

* B, bronchodilator:
- wia spacer + facemack®

* Consider oral
prednisolone 20 mg

Reassess within 1 hour

Management of acute asthma in children in emergency

Age 2-5 years

Acute severe asthma

S5p0, <92%

Too breathless to talk or eat
Heart rate >140/min
Respiratory rate >40/min

Use of accessory neck
miuscles

First line treatments - *

Life-threatening asthma
Sp0, <92% plus any of:

= Silent chest

* Poor respiratory effort
* Agitation

= Confusion

* Cyanosis

Oxygen via face mask/nasal prongs to achieve Sp0, 94-98%

B, bronchodilator

- via nebuliser (preferably
axygen-driven), salbutarmol
25mg

= ar, if nebuliser not available,
via spacer®

Oral prednisclone 20 mg
ar IV hydrocortisone
4 mg/'kg if vomiting

If poor response add

0.25 mg nebulised

ipratropium bromide to every

nebulised [, bronchodilator
and repeat every 20 minutes
for 2 howrs according

to response

Second line treatments

* B, bronchodilator with
ipratropium:
= wia nebuliser [preferably
oxygen-driven), salbutamol
2.5 myg and ipratropium
0.25 mg
* Repeat bronchodilators
every 20-30 minutes
* Oral prednisolone 20 mg
or IV hydrocortisone 4 mg/
kg if vomiting
Dhiscuss with senior clinician,
PICU team or paediatrician

Moderate asthma

rtment

Age =5 years

Acute severe asthma

* Sp0, =92% «  Sp0,=92%
* PEF =50% best or predicted *  PEF33-50%% bestor
* Mo clinical features of predicted

sewvere asthma
HB: If a patient has signs and symptoms

across categories, ahways treat according
to their most severe features

* [, bronchodilator:
= wia spacer®
»  Oral prednisclone
30—<40 mig

Reassess within 1 hour

Heart rate >125/min
Respiratory rate >=30/min
Use of accessory neck muscles

First line treatments - *

@ Managing an Asthma Attack in an ED setting

Life-threatening asthma

S5p0, <92% plus any of:

*  PEF=33% best or predicted
*  Silent chest

* Poor respiratory effort

* Altered consciousness

L Xauuy

*  Cyanosis

Oxygen via face mask/nasal prongs to achieve Sp0, 94-98%

B, bronchodilator

- wvia nebuliser {preferably
axygen-driven), salbutamol
5 mag

= ar, if nebuliser not available,

via spacer®
Oral prednisolone 30-40 mg
ar IV hydrocortisone 4 mg/
kg if vomiting
If poor response add
0.25 mg nebulised
ipratropium bromide to
every nebulised
B, branchodilator and repeat
every 20 minutes for 2 hours
according to response

Second line treatments

* [, bronchodilator with
ipratropium:
= wia nebuliser [preferably
oxygen-driven), salbutamaol
5 mig and ipratropium
0.25 mg
* Repeat bronchodilators
every 20-30 minutes
= DOral prednisclone 30—
40 myg or IV hydrocortisone
4 mg/kg if wvomiting
Driscuss with senior clinician,
PICU team or paediatrician

BLILJSE JO JUaWaFeuew ay) uo aujjaping ysnig

DISCHARGE PLAN

= Continue i, bronchodilator 4 hourly as
necessary

=  Continwe prednisclone 20 mg daily until
recovery [minimum 3-5 days)

* Advise to contact GP if not controlled on
abowe treatment

+  Provide a written asthma action plan
* Review regular treatment

*» Checkinhaler technique

*  Armrange GP follow up within 48 hours

=  Amange hospital asthma clinic follow up in
4—6 weeks if 2nd or subsequent attack in past
12 manths.

Consider 2nd line treatments — see Anmex 8

Admit all cases if features of severe attack
persist after initial treatment

Arrange transfer to PICU/HDU if poor response
to treatrment as per local guidelines

DISCHARGE PLAN

Continue B, bronchodilator 4 hourly as
necessary

Continue prednisolone 30—40 myg daily until
recavery (minimum 3-5 days)

Advise to contact GP if not controlled on
abowe treatment

Prowide a written asthma action plan
Review regular treatment

Check inhaler technique

Arrange GP follow up within 48 hours

Arrange hospital asthma clinic follow up
in 4—6 weeks if 2nd or subsequent attack in
past 12 months.

* Consider 2nd line treatments — see Annex B

*  Admit all cases if features of severe attack
persist after initial treatment

* Amange transfer to PICU/HDU if poor response
to treatment as per local guidelines

BTS SIGN Guideline for the management of asthma 2019 (11).pdf

* B, bronchodilator via spacer given one puff at a time, inhaled separately using tidal breathing: according to response, give another puff every 60 seconds up to a maximum of 10 puffs


file:///C:/downloads/Suzanne.Bailey/Downloads/BTS_SIGN%20Guideline%20for%20the%20management%20of%20asthma%202019%20(11).pdf

Management of acute asthma in children in hospita

Management of acute asthma in children in hospital

o

Age =5 years

ASSESS AND RECORD ASTHMA SEVERITY

Life-threatening asthma Moderate asthma Acute severe asthma Life-threatening asthma
Sp0, <92% plus any of: = Sp0, =92% = Sp0, =92% Sp0, =92% plus any of:

Silent chest - PEF =>50% best or predicted - PEF 33-50% be=xt or predicted =~ PEF =33% best or predicted
Poor respiratory effort = Mo clinical features of = Heart rate >125/min = Silent chiest

Agitati severe asthma - Poor respiratory effort

Age 2-5 years
ASSESS AND RECORD ASTHMA SEVERITY

Acute severe asthma
Sp0, <92%
Too breathless to talk or eat -

Moderate asthma
- Sp0, =292% -
- Mo dinical features of -

severe asthma - Heart rate > 140/min -

MB: If a patient has signs and

- = Respiratory rate >400/min -
symptoms across categories,

Respiratory rate =30/ /min -

always treat according to their Use of accessary neck - Confusion MB: If a patient has signs a_l'ld - Use of accessory neck = Confurshon
5 TS ACross Ca ories,
most severe features muscles «  Cyanosis yrmpto hed muscles = Cyanosis

always treat according to their
most severe features
First-line treatmants First-line treatments

Oxygen via face mask/masal prongs to achiewve Sp0, 94-98% Oxygen via face mask/nasal prongs to achieve Sp0, 94-98%

- B, bronchodilator: - B, bronchodilator -

- wia spacer + facemask® - wia nebulizer (preferably
osxygen-driven),
salbutarmod 2.5 mg

= or, if nebuliser not available,

B, bronchodilator with -

ipratropium:

- wia nebuliser (preferably
axygen-driven), salbutamal
2.5 mg and ipratropium

B, bronchodilator:

= wia spacer®

B, bronchodilator = B, bronchodilator with

ipratropium:

= wia nebuliser (preferably
oxygen-driven), salbutamol
5 mg and ipratropium

- wia nebuliser {preferably
axygen-driven),

= Oral prednisolone
zalbutamol 5 mg

I0—40 mg

= Consider oral
prednisolone 20 mg
= ar, if nebuliser not available,

wia spacer®
Oral prednisclomne 20 mg
or IV hydrecortisone
4 mgfkg if vamiting
Repeat f, bronchodilator
up to every 20-30 minutes
according to response
If poor response add
0.25 mg nebulised ipratropium

0.25 mg
Repeat bronchodilators

every 20-30 minutes

Oral prednisolone 20mg

ar IV hydrocortisone

Amqukg if vomiting

Consider adding 150 mg
magnesium sulphate to each
B, bronchodilator/fipratropiwm
nebuliser in first houwr

wvia spacer®
Oral prednisclone 20—40 mg or
N hydrocortisone 4 mg/kg if
wormitindg
Repeat b, bronchodilator
up to ewery 20—30 minutes
according to response
If poor response add
0.25 mg nebulised ipratropium

025 mg
Repeat bronchodilators every
20-30 minutes

Oral prednisolone 30—40 mg
or W hiydrocortisorne 4magkg
if womiting

Consider adding 150 mg
magnesium sulphate to each
B. bronchodilatosfipratropium
rebuliser in first howur

bromide to every nebulised
B. bronchodilator every 20
minutes for 1-2 hours

bromide to every nebulised
5, bronchodilator every 20
minutes for 1-2 hours

Reassess within 1 hour Reassess within 1 houwr

Discuss with senior clinician,
PICU team or paediatrician

Discuss with senior clinician,
PICU team or paediatrician

ASSESS RESPOMNSE TO TREATMENT
Record respiratory rate, heart rate and oxcygen saturation every 1-4% hours

Second-line treatrments

ASSESS RESPOMNSETO TREATMENT
Record respiratory rate, heart rate, oocygen saturation and PEF/FEV ewery 1-4 hours

Second-line treatments

RESPOMNDING NOT RESPONDING RESPOMNDING NOT RESPONDING

= Continue bronchodilators 1-4 hours as = Continue 20-30 minute nebulisers = Continue bronchodilators 1—4 howrs as = Continue 20-30 minute nebulisers
necossany = Consider chest X-ray and blood gases necessary = Consider chest X-ray and blood gases

» Discharge when stable on 4-hourly - Discuss with senior clinician, paediatrician or PICU = Discharge when stable on 4-hourty - Discuss with senior clinician, paediatrician or PICU
treatment treatment

c - iscl o dait il = Consider admission to HDUPICU
- ontinue prednisolone rmyg daily until N -
recovery (minimum 3—5 days) Conszider risks and benefits of:

At discharge = Bolus IV infusion of magnesium sulphate

At discharge
40 mg/'kg (max 2 g) owver 20 minutes e
= Ensure stable an 4-hourly inhaled treatment = Ensure stable on 4-hourly inhaled
= Bolus IV salbutamol 15 microgramsSkg if not t T -
= Rewiew the need for regular treatment and already given ATy

the use of inhaled steroids . i I <all ol =

1-5 micragrams/kag/min (200 micrograms/mil

solution) "
= IV aminophylline 5 mg/kg loading dose over 20 -

minutes (amit in those receiving oral theophyllines)

followed by continuows infusion 1mag/ka’hour -
Assess response before initiating each new treatment -

= Consider admission to HDU/PICU

Consider risks and benefits of:

= Bolus IV infusi of mag i sulphate

40 mgihg (max 2 g) over 20 minutes

Bolus IV salbutamol 15 micrograms/kg if not

already given

- Continuous IV salbutamol infusion
1-5 micrograms/kg/min (200 micrograms/mil
salution)

= IV aminophylline 5 mg/kg loading dose ower 20
minutes (omit in those receiving oral theoaphyllines)
followed by continuous infusion Tma/ka/houwr

Aszsess response before initiating each new treatment

Continue prednisolone 30—40 mg daily wntil
recovery (minimum 3-5 days)

Rewview the need for regular treatrment

-  Rewiew inhaler technigue and the use of inhaled steroids

8 Xauuy

- Provide a written asthma action plan for Review inhaler technique

treating future attacks

= Arrange GP follow up within 48 howurs

= Arrange hospital asthma clinic follow up in
A6 weeks

Provide a written asthma action plan for
treating future attacks

Arrange GP follow up within 48 hours

Arrange haospital asthima clinic follow up in
4—6 weeks

= B, bronchodilator via spacer given one puff at a tirme, inhaled separately using tidal breathing: acoording to response, give another puff every 60 seconds up to a maximum of 10 puiffs
BTS SIGN Guideline for the management of asthma 2019 (11).pdf



file:///C:/downloads/Suzanne.Bailey/Downloads/BTS_SIGN%20Guideline%20for%20the%20management%20of%20asthma%202019%20(11).pdf

In more detaill — Assessment & First line Treatment

Age 2-5 years Assessment of severity

A — Airway: if crying and/or speaking they have an airway

B — Breathing - respiratory rate, work of breathing, other signs of respiratory distress,

cyanosis (colour of skin (in dark skinned people check mucus membranes and nailbeds),
M Oderate, ACUte audible wheeze/stridor, auscultate the chest, spO2. Note studies show pulse oximetry

Severe or Llfe can over-estimate true Sa02 in people with dark skins. Link is here
’

. C — Circulation - check hands and fingers, colour, mottling, cold, hot, measure cap
Th reatenlng refill, HR, peripheral pulses, ask about input/output, BP

D — Disability —assess AVPU, if necessary, examine pupils,

E — EXposure —ensure chest is exposed for assessment of any chest deformities and
work of breathing

First line treatment

Acute Severe:
Oxygen
Bronchodilator via neb
Oral Prednisolone or IV hydrocortisone
If poor response add ipratropium and
repeat every 20 mins for 2 hours

according to response (back-to-back or

burst therapy)

Moderate:
bronchodilator with spacer
Consider prednisolone for age 2-
5yrs
Give prednisolone if over 5 years

Life threatening:
Bronchodilator with ipratropium via neb repeating
every 20-30 mins (back-to-back or burst therapy) .
Oral prednisolone or IV hydrocortisone

Discuss with senior clinician and/or retrieval team
Reassess in 1 hour

BTS SIGN Guideline for the management of asthma 2019 (11).pdf



https://www.bjanaesthesia.org/article/S0007-0912(24)00028-X/fulltext

@ Second line treatment

Assess response to treatment 1-4 hourly

Not responding:

* Continue 20-30 minute nebs

e Consider CXR and blood gases

» Discuss with senior clinician and/or retrieval team
e Consider the need for HDU/PICU

Consider the risks and benefits of:

* |V magnesium sulphate

* Bolus IV salbutamol

* [Infusion IV salbutamol

* |V aminophylline

Responding:

e Continue bronchodilators 1-4 hourly as necessary

e Discharge when stable on 4 hourly treatment

* Continue prednisolone if started for minimum of
3-5 days

 DISCHARGE

Assess response before initiating new treatment

BTS SIGN Guideline for the management of asthma 2019 (11).pdf '—


file:///C:/downloads/Suzanne.Bailey/Downloads/BTS_SIGN%20Guideline%20for%20the%20management%20of%20asthma%202019%20(11).pdf
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D I : ; C I l ar g ‘ I I I l BTS SIGN Guideline for the management of asthma 2019 (11).pdf

DISCHARGE PLAN
Consider Bronchodilator 4 hourly as necessary
Review regular treatment and the use of inhaled steroids CH"-D
Check inhaler technique ASTHMA
Continue prednisolone daily until recovery (minimum 3-5 days) ACTION
Advise to contact GP if not controlled on above treatment PLAN
Provide a written asthma action plan including advice on treating future Fillthis i with your GP or nurse
attacks. '
Arrange GP follow up within 48 hours
Arrange hospital asthma clinic follow up in 4-6 weeks if 2"9 or subsequent
attack in the past 12 months.

COMING SOON:

Surrey Heartlands CYP Asthma Post Asthma/Wheeze Attack Discharge Bundle



file:///C:/downloads/Suzanne.Bailey/Downloads/BTS_SIGN%20Guideline%20for%20the%20management%20of%20asthma%202019%20(11).pdf

@ GINA-2024-Strategy-Report-24 05 22 WMS.pdf (SECURED)

EMERGENCY DEPARTMENT MANAGEMENT OF EXACERBATIONS (ADULTS, ADOLESCENTS,
CHILDREN 6-11 YEARS)

Severe exacerbations of asthma are life-threatening medical emergencies, which are most safely managed in an acute
care setting e.g., emergency department (Box 9-6, p.171). Infection control procedures should be followed. Management
of asthma in the intensive care unit is beyond the scope of this report and readers are referred to a comprehensive
review. 2=

Box 9-6. M

t of asth exacerbations in acute care facility (e.g., emergency department)

g

|

INITIAL ASSESSMENT Are any of the following present?

A: airway B: breathing C: circulation

NO

1

Further TRIAGE BY CLINICAL STATUS
according to worst feature

Consult ICU, start SABAand O,,  _
and prepare p for :

3
s

MILD or MODERATE

0 (06 air) 90

ed or

Short-acting beta,-agonists Short-acting beta.-agonists
< P P Ipratropium bromide
Controfled O, to maintain Controlled O, to maintain
93-95% 94-98%) 93-95% 94-98%)

Oral corticosteroids Oral or IV corticosteroids
Consider IV magnesium

Consider high dose ICS

If continuing deterioration, treat as I
severe and re-assess for ICU

ASSESS CLINICAL PROGRESS FREQUENTLY

MEASURE LUNG FUNCTION
in all patients one hour after initial treatment

¥ v
FEV, or PEF 60-80% of prodicted or FEV, or PEF <60% of pradicted or
beost and personal best or lBck of clnscal rosponse
MODERATE SEVERE
Consider for discharge planning Continue treatment as above
(soe Box 9-5) and reassoss frequontly

See list of abbreviations (p.11).

= GINA have produced a similar flowchart
with slightly less detail.

= National guidelines are often adapted to
suit each locality.



https://ginasthma.org/wp-content/uploads/2024/05/GINA-2024-Strategy-Report-24_05_22_WMS.pdf

% Follow up in primary care after an asthma attack.
Why?

»To prevent readmission or further asthma attack, educate to
prevent relapse, optimize treatment and prevent delay seeking future
assistance (BTS,2019)

»Going to A & E or being admitted to hospital for an asthma attack
increases the risk for another asthma attack (NRAD,2014)

»The NRAD (2014) found that “nineteen (10%) of those who died did
so within 28 days of being treated in hospital for an asthma attack.”

o




@ When?

“Follow up in primary
care within 2 working
days (BTS,2019)

"GINA (2024) 1-2 days




What should the review involve?

Reasons for asthma attack

Possible actions the patient should take

to prevent future emergency
presentations

Medication should be altered If needed.

e Patient should be provided with an asthma action
plan (BTS,2019)




@ Follow up 4-6 weeks- Why

“Check compliance and Reinforce messages of good control

=Gina (2024) states “the patient should be followed to ensure
that asthma symptoms return to well controlled and that their
lung function returns to their personal best”

=Check asthma is still well controlled after the attack

=Establish causes of the attack, have these causes now
been resolved

*What was compliance like before the patient had the attack,
did they have a preventer inhaler, were they using it?

“Check symptoms have improved after changing treatment
=, After starting or adjusting medicines for asthma, review the

response to treatmentin 4 to 8 weeks (NICE 2017)
@




CYP Asthma/Wwheeze Post Attack Review in Frimarny Care
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o Feedback & and give some feedback about the session.

https://forms.office.com/e/LycPurhHaS
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